Você está na página 1de 111

Spare Parts List

Aliva 263
Concrete Spraying Machine

The content of this operating handbook is not part of any earlier or existing
agreement, promise or legal relationship. All obligations of Sika Switzerland AG
arise from the respective purchase contract, which also contains the complete and
exclusively valid guarantee regulations. These contractual guarantee provisions
are neither expanded nor limited by the statements made in this operational
handbook.
The information in this handbook can be changed at any time without special
notice. It does not represent any obligation with regard to functionality from the side
of Sika Switzerland AG, who can carry out extensions and/or modifications to this
handbook or to the machine at any time.
Copyright

2007 Sika Switzerland AG


All rights are protected.

All parts of this documentation are subject to copyright. Any reproduction or


distribution, in whole or in part, is forbidden. No part of the documentation may be
copied, be transferred by photograph, be reproduced, translated or be stored on
any electronic medium or be brought into a machine-readable form. In all such
cases, the express agreement of Sika Schweiz AG, Tffenwies 16, CH-8048
Zurich, Switzerland must first be obtained.
Trademarks: Aliva is a protected brand name of Sika Schweiz AG. Other brand
names and product names are protected by their respective owners.
Printed in Switzerland, 2007 Sika Switzerland AG / Switzerland.
Date of issue: 12.5.09

Name:

Sika Schweiz AG
Tffenwies 16
CH-8048 Zrich
Phone +41 56 649 31 11
Fax
+41 56 64932 04
www.sika.com
info.concrete@ch.sika.com

Service-Line

Phone

+41 56 649 33 33

Fax

+41 56 649 32 05

e-mail

customerservice@ch.sika.com

Spare Parts
Aliva 263

Contents

Modularity Aliva-263 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
Base element assy.
MAT-Nr. 139049 / Old Part-Nr. 263.0001.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
Gear box assy.
MAT-Nr. 66410 / Old Part-Nr. 285.0170.D . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Air distributor assy.
MAT-Nr. 139504 / Old Part-Nr. 285.1010.D . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Outlet chamber assy.
MAT-Nr. 139499 / Old Part-Nr. 285.0400.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Base plate assy.
MAT-Nr. 139451 / Old Part-Nr. 285.0071.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Tension spindle assy.
MAT-Nr. 66531 / Old Part-Nr. 263.0008.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
Dosing cover assy.
MAT-Nr. 139054 / Old Part-Nr. 2630016.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
Chassis assy.
MAT-Nr. 139061 / Old Part-Nr. 263.0050.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Skid assy.
MAT-Nr. 139062 / Old Part-Nr. 263.0055.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
Electric motor assy. 400V 50/60Hz, 440V 60Hz
MAT-Nr. 139064 / Old Part-Nr. 263.0060.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Electric motor assy. 220V 50/60Hz
MAT-Nr. 139093 / Old Part-Nr. 263.0242.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Compressed air drive assy.
MAT-Nr. 139117 / Old Part-Nr. 263.0515.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32
Control cabinet assy. 400/440V 50/60Hz (BASIC)
MAT-Nr. 139121 / Old Part-Nr. 263.0570.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Control cabinet assy. 220V 50/60Hz (BASIC)
MAT-Nr. 139122 / Old Part-Nr. 263.0571.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Control cabinet assy. 400/440V 50/60Hz (EXTENDED)
MAT-Nr. 139124 / Old 263.0575.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Control cabinet assy. 200/220V 50/60Hz (EXTENDED)
MAT-Nr. 156070 / Old Part-Nr. 263.0576.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
Rotor structure 25L assy.
MAT-Nr. 139066 / Old Part-Nr. 263.0080.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
Rotor 25L assy.
MAT-Nr. 66441 / Old Part-Nr. 285.0331.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
Rotor structure 16L assy.
MAT-Nr. 139088 / Old Part-Nr. 263.0202.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Rotor 16L assy.
MAT-Nr. 66529 / Old Part-Nr. 263.0204.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
Rotor structure 10L assy.
MAT-Nr. 139103 / Old Part-Nr. 263.0402.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52

Version 3.0

Rotor 10L assy.


MAT-Nr. 72175 / Old Part-Nr. 263.0404.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
Hose rotor structure 16L assy.
MAT-Nr. 139109 / Old Part-Nr. 263.0422.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Hose rotor 16L assy.
MAT-Nr. 139110 / Old Part-Nr. 263.0424.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
Hose rotor structure 10L assy.
MAT-Nr. 139106 / Old Part-Nr. 263.0412.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 60
Hose rotor 10L assy.
MAT-Nr. 92430 / Old Part-Nr. 263.0414.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 62
Vibrating hopper 200/220/400V 50Hz
MAT-Nr. 139075 / Old Part-Nr. 263.0110.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 64
Vibrating hopper 220/400/440V 60Hz
MAT-Nr. 139090 / Old Part-Nr. 263.0232.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
Vibrating hopper Air
MAT-Nr. 139119 / Old Part-Nr. 263.0530.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68
Filling hopper assy.
MAT-Nr. 139076 / Old Part-Nr. 263.0112.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70
Screen top assy.
MAT-Nr. 139083 / Old Part-Nr. 263.0140.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 72
Gasketplate-lubrication device grease assy.
MAT-Nr. 139515 / Old Part-Nr. 285.1080.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74
Grease gun assy.
MAT-Nr. 139522 / Old Part-Nr. 285.1169.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 76
Gasketplate Lubrication Device Air
MAT-Nr. 139118 / Old Part-Nr. 263.0525.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 78
Grease pump
MAT-Nr. 144496 / Old Part-Nr. 138.0370.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 82
Protection rag
MAT-Nr. 102755 / Old Part-Nr. 263.0160.E . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 86
Remote control assy.
MAT-Nr. 66428 / Old Part-Nr. 262.1700.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 88
Remote control 24V
MAT-Nr. 66848 / Old Part-Nr. 246.2215.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 90
Cable extension 7-poles
MAT-Nr. 91239 / Old Part-Nr. 107.1857.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 92
Steel fiber sieve
MAT-Nr. 130289 / Old Part-Nr. 263.0500.B . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 94
Sieve ME 40x40
MAT-Nr. 139087 / Old Part-Nr. 263.0150.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 96
Mounting set Aliva-403.5
MAT-Nr. 139115 / Old Part-Nr. 263.0495.C . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 98

II

Version 3.0

Mounting set Aliva-403.4


MAT-Nr. 139116 / Old Part-Nr. 263.0496.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 100
Programm Backfilling of Tubbings
MAT-Nr. 156159 / Old Part-Nr. 263.0490.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 102
Outriggers
MAT-Nr. 156067 / Old Part-Nr. 263.0580.A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 104

Version 3.0

III

IV

Version 3.0

Modularity Aliva-263
Aliva-263

Modularity Aliva-263

Version 3.0

Aliva-263

Aliva-263 - EXTENDED

Aliva-263 - BASIC

Code

Aliva-263 - AIR

Code

Code

Art-No.
B

1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1

1
1
1
1
2
2
2
2

1
2
3
4
1
2
3
4

1
1
1
1
1
1
1
1

2
2
2
2
2
2
2
2

2
2
2
2
2
2
2
2

1
1
1
1
2
2
2
2

2
2
2
2
2
2
2
2

1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1

2
2
2
2
2
2
2
2

2
2
2
2
2
2
2
2

2
2
2
2
2
2
2
2

Art-No.
B

139048
73458
72198
263.0420
139089
139092
263.0430
263.0432

1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1

3
3
3
3
3
3
3
3

1
1
1
1
2
2
2
2

1
2
3
4
1
2
3
4

139097
86907
139114
263.0460
263.0320
139099
263.0462
263.0464

1
2
3
4
1
2
3
4

263.0240
263.0250
263.0434
2630436
263.0255
263.0260
263.0438
263.0440

1
1
1
1
1
1
1
1

2
2
2
2
2
2
2
2

4
4
4
4
4
4
4
4

1
1
1
1
2
2
2
2

1
2
3
4
1
2
3
4

263.0330
263.0340
263.0466
263.0468
263.0345
139100
263.0470
263.0472

1
1
1
1
2
2
2
2

1
2
3
4
1
2
3
4

139094
263.0264
139095
263.0444
263.0266
139096
263.0446
263.0448

2
2
2
2
2
2
2
2

1
1
1
1
1
1
1
1

3
3
3
3
3
3
3
3

1
1
1
2
2
2
2
2

1
2
3
4
1
2
3
4

263.0352
139101
263.0474
263.0476
263.0356
139102
263.0478
263.0480

1
1
1
1
2
2
2
2

1
2
3
4
1
2
3
4

263.0270
263.0272
263.0450
263.0452
263.0274
263.0276
263.0454
263.0456

2
2
2
2
2
2
2
2

2
2
2
2
2
2
2
2

4
4
4
4
4
4
4
4

1
1
1
1
2
2
2
2

1
2
3
4
1
2
3
4

263.0360
263.0362
263.0482
263.0484
263.0364
263.0366
263.0486
263.0488

Art-No.
B

1
1
1
1
2
2
2
2

3
3
3
3
3
3
3
3

3
3
3
3
3
3
3
3

1
2
3
4
1
2
3
4

263.0510
139120
263.0542
263.0544
263.0550
263.0552
154859
263.0556

Order complete machines always with Art-No.


Each code (e.g. B2,C2,D2,E1,F2 = 263.0272) defines an
Art-No.
Coses will be defined, when marking required combination
(EXTENDED, BASIC oder AIR) with a cross (X) on next
page.

Version 3.0

Aliva-263

Optionen

Rotor structure

Hopper

Control cabinet

Drive

Basic equipment

CODE MAT-Nr

Substructure

Group

Old Part-Nr Denomination

BASIC

AIR

139049

263.0001

Base element

139515
139522

285.1080
285.1169

Gasket Lubrication
el. with grease gun

139118

263.0525

Gasket-Lubrication
AIR

102755

263.0160

Protection rag

139061

263.0050

Chassis

139062

263.0055

Skid

139064

263.0060

139093

263.0242

139117

263.0515

139124

263.0575

156070

263.0576

139121

263.0570

139122

263.0571

139075

263.0110

139090

263.0232

139119

263.0530

139066

263.0080

Rotor 25L

139088

263.0202

Rotor 16L

139103

263.0402

Rotor 10L

139109

263.0422

Hose rotor 16L

139106

263.0412

Hose rotor 10L

EXTENDED

Electric motor
400V50/60Hz
440V60Hz
Electric motor
200/220V50/60Hz
Compressed air
drive
Control cabinet
400/440V 50/60Hz
Control cabinet
200/220V 50/60Hz
Control cabinet
400/440V 50/60Hz
Control cabinet
200/220V 50/60Hz
Vibrating hopper
200/220/400V 50Hz
Vibrating hopper
220/400/440V 60Hz
Vibrating hopper
AIR

66428

262.1700

Remote control
assy. (Control
cable+Solenoid
valve)

66848

246.2215

Control cable

66464

262.1702

Solenoid valve(will
be required for CEConform Emerg.Stop)

91239

107.1857

Cable extension

130289

263.0500

Steel fiber sieve

139115

263.0495

Mounting set
Aliva-403.5

Version 3.0

Base element assy.


MAT-Nr. 139049 / Old Part-Nr. 263.0001.B

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.
Old Part- Nr.:
Assembly - Drawing:

BASE ELEMENT ASSY.


139049
2630001B
263.0001.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

66410

2850170

P(s) GEAR BOX ASSY.

139478

2850284

P(s) LUBE LINE 2 ASSY.

127301 2850196 M

P(s) HIGH PRESSURE HOSE

127303 1380268 M

P(s) SCREW CONNECTION

127307 1380267 M

P(s) SCREW CONNECTION

127306 1103671 M

P(s) GREASE NIPPLE 1/8"

139451

2850071

P(s) BASE PLATE ASSY.

145858

1801104

10 P(s) HEXAGONAL CYLINDER SCREW M12x40

66662

1801905

10 P(s) SPRING WASHER M12

10

139050

2630002

P(s) MAIN FRAME

11

145691

1800441

P(s) HEXAGONAL SCREW M12x60

12

66662

1801905

P(s) SPRING WASHER M12

13

145936

1801768

P(s) NUT M12

14

145684

1800433

P(s) HEXAGONAL SCREW M12x35

15

66662

1801905

P(s) SPRING WASHER M12

16

139455

2850088

P(s) PARTITION WALL

17

145686

1800435

P(s) HEXAGONAL SCREW M12x45

18

66662

1801905

P(s) SPRING WASHER M12

19

145936

1801768

P(s) NUT M12

20

67067

1802712

P(s) EYE BOLT M24X140

21

145939

1801771

P(s) NUT M24

22

72990

2800022

P(s) YOKE

23

139434

2800023

P(s) BOLT DIAM.22X70

24

146026

1802112

P(s) SPLINT PIN DIAM.5X40

25

66474

2800024

P(s) TOW BAR

26

138831

2500241

P(s) BOLT DIAM.16X56

27

146024

1802110

P(s) SPLIT PIN DIAM.3,2X30

28

66475

2850120

P(s) NUT

29

139499

2850400

P(s) AIR OUTLET CHAMBER ASSY. D=75(4"C) ASSY.

30

66528

2630005

P(s) LOCKING SUPPORT/REAR

31

145686

1800435

14 P(s) HEXAGONAL SCREW M12x45

32

66662

1801905

14 P(s) SPRING WASHER M12

33

138776

2465440

P(s) TOOL COMPARTMENT

34

136111

1800245

P(s) HEXAGONAL SCREW M8x16

35

145970

1801875

P(s) WASHER M8

Version 3.0

Aliva-263

Version 3.0

Aliva-263

Designation:
Material-Nr.
Old Part- Nr.:
Assembly - Drawing:

BASE ELEMENT ASSY.


139049
2630001B
263.0001.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


36

145934

1801766

P(s) NUT M8

37

139471

2850165

P(s) SET OF TOOLS

51

138989

2620075

P(s) MOTOR FLANGE

52

145712

1800464

P(s) HEXAGONAL SCREW M16x45

53

67293

1801906

P(s) SPRING WASHER M16

54

138990

2620077

P(s) COVER

55

145654

1800273

P(s) HEXAGONAL SCREW M10x20

56

67131

1801904

P(s) SPRING WASHER M10

57

66531

2630008

P(s) TENSION SPINDLE ASSY.

58

139465

2850121

P(s) BOLT

59

146021

1802106

P(s) SPLINT PIN

60

139054

2630016

P(s) DOSING COVER ASSY.

61

139504

2851010

P(s) AIR DISTRIBUTOR ASSY.

62

145658

1800277

P(s) HEXAGONAL SCREW M10x40

63

67131

1801904

P(s) SPRING WASHER M10

64

145935

1801767

P(s) NUT M10

65

139457

2850090

P(s) SUPPORT FRAME

66

145684

1800433

P(s) HEXAGONAL SCREW M12x35

67

66662

1801905

P(s) SPRING WASHER M12

68

139059

2630030

P(s) HOOD ASSY.

69

146749

2630032

P(s) HOOD COVER AL-263

Version 3.0

Gear box assy.


MAT-Nr. 66410 / Old Part-Nr. 285.0170.D

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:
Item

MAT-Nr. Old Part-Nr

GEAR BOX ASSY.


66410
2850170D
285.0170.A
Qty

Unit Denomination

66268

2600004

P(s) GEAR BOX HOUSING

146034

1802248

P(s) CYLINDRICAL PIN D=8X20

66854

1360028

P(s) BALL BEARING

66838

1360029

P(s) BALL BEARING

143882

1101892

P(s) PLUG 1/2"

66840

1103570

P(s) OIL GAUGE 1"

138930

2600005

P(s) SPACER BUSHING 6

138931

2600006

P(s) SPACER BUSHING 4/2

138931

2600006

P(s) SPACER BUSHING 4/2

10

114408

2600008

P(s) SPUR WHEEL 7

11

70490

2600009

P(s) SPUR WHEEL 6

12

66774

2600010

P(s) SPUR WHEEL 3

13

114848

2600011

P(s) SPUR WHEEL 2

14

66300

2600012

P(s) ROTOR SHAFT

15

66208

2600013

P(s) GEAR SHAFT 3

16

114847

2600014

P(s) GEAR SHAFT 2

17

138932

2600015

P(s) GEAR SHAFT 1

18

66775

2600016

P(s) SPUR WHEEL 5

19

66337

2600017

P(s) SPUR WHEEL 4

20

66776

2600018

P(s) SPUR WHEEL 1

21

138933

2600019

P(s) SPACER BUSHING 5

22

138934

2600020

P(s) SPACER BUSHING 3

23

146725

2600021

P(s) GASKET FOR GEAR COVER

24

114402

2850169

P(s) GEAR COVER

25

66802

1360031

P(s) SPHERICAL ROLLER BEARING

26

66791

1360021

P(s) BALL BEARING

27

66746

1360030

P(s) BALL BEARING

28

145824

1801050

P(s) HEXAGONAL CYLINDER SCREW M12x60

29

145674

1800379

12

P(s) HEXAGONAL SCREW M12x60

30

66662

1801905

21

P(s) SPRING WASHER M12

31

146726

2600023

P(s) PINION SHAFT

32

66746

1360030

P(s) BALL BEARING

33

146168

1802784

P(s) SECURING RING D=35 DIN471

34

138935

2600024

P(s) SPACER BUSHING 1

35

138936

2600025

P(s) BEARING BUSHING

Version 3.0

Aliva-263

10

Version 3.0

Aliva-263

Designation:
Material-Nr.
Old Part- Nr.:
Assembly - Drawing:
Item

MAT-Nr. Old Part-Nr

36

1250727

37

GEAR BOX ASSY.


66410
2850170D
285.0170.A
Qty

Unit Denomination

1250727

P(s) GACO RING

146008

1802064

P(s) SECURING RING D=80 DIN 472

38

145626

1800216

P(s) HEXAGONAL SCREW M10x45

39

67131

1801904

P(s) SPRING WASHER M10

40

66858

2600026

P(s) JOINT FOR BEARING-BUSHING

41

66324

2600030

P(s) GEAR COVER

43

66790

1250872

P(s) GACO RING

44

66745

1250236

P(s) GACO O-RING

45

145817

1801007

P(s) HEXAGONAL CYLINDER SCREW M8x25

46

66661

1801903

P(s) SPRING WASHER M8

47

66873

2600028

P(s) GASKET FOR GEAR COVER

48

66220

2850168

P(s) DUST COVER

49

66874

1200302

P(s) GASKET RING 110

50

146076

1802428

P(s) HEADLESS SET SCREW M8X20

51

105969

1600426

P(s) AERATION TSF-4M M20X1,5

58

146638

1900001

36,00

59

66565

1251044

P(s) GACO O-RING

60

66564

1200299

P(s) GASKET RING 80

GEARBOX OIL SAE 75W-90

Version 3.0

11

Air distributor assy.


MAT-Nr. 139504 / Old Part-Nr. 285.1010.D

Aliva-263

27 28 29 28 27 26 25 23 24 11 7 6 5

22 21 19 18

17 20 16 15

12

Version 3.0

9 10 14

13 11

12

30 32 34 31 33

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

AIR DISTRIBUTOR ASSY.


139504
2851010D
285.1010.D

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139498

2850395

P(s) BASIC AIR ARMATURE

139495 2850392 M

P(s) AIRCONNECTION

116233 1103695 M

P(s) EURO GATE VALVE 1/2"

146734 2602035 M

P(s) BALL VALVE ASSY. 2"

67059

1103585 M

P(s) GATE VALVE 3/4"

116235 1103588 M

P(s) CONNECTING NIPPLE 3/4"-3/4"

143915 1102017 M

P(s) CAP 1"

66911

1500276 M

P(s) PRESSURE GAUGE -1+9 BAR DIAM.63 1/4"

145040 1602393 M

P(s) EO-FITTING GE 06-PLR 1/4" A3C

10

128000 1602408 M

P(s) EO-SCREW CONNECTION XEVL 6-PL/A3C

11

67498

2850388 M

P(s) PRESSUREHOSE DIA5X650

12

67497

2850389 M

P(s) PRESSUREHOSE DIA5X500

13

66994

1602392 M

P(s) EO-SCREW CONNECTION XSWVE 6-PLR 1/8" A3C

14

146733 2602030 M

P(s) BALL VALVE ASSY. 11/2"

15

144044 1103189 M

P(s) DOUBLE NIPPLE GF530 2"-50 ZINCPLATED

16

143736 1100464 M

P(s) TEE 2"-3/4"-2"

17

144098 1103739 M

P(s) CONNECTION NIPPLE R2"xRD75

18

67113

1103767 M

P(s) TAPER COUPLING DIAM.50 RD75

19

142919 1050188 M

P(s) HOSE CLAMP D=60-73

20

143982 1103051 M

P(s) DOUBLE NIPPEL

21

143666 1100017 M

P(s) ELBOW 3/4"

22

143794 1101235 M

P(s) TEE PIECE 3/4"

23

143834 1101635 M

P(s) REDUCTION NIPPLE GF241 3/4"-1/4"

24

145040 1602393 M

P(s) EO-FITTING GE 06-PLR 1/4" A3C

25

67059

1103585 M

P(s) GATE VALVE 3/4"

26

116235 1103588 M

P(s) CONNECTING NIPPLE 3/4"-3/4"

27

144071 1103589 M

P(s) TAPER COUPLING D=13 3/4"

28

142882 1050049 M

P(s) HOSE CLAMP 20/23

29

95564

1700004 M 4,00

m WATER HOSE D=13/23

30

146913

2850390

P(s) MALE THREADED SOCKET

31

145446

1700013

1,20

m AIR HOSE 1 1/2" DIAM.38

32

142900

1050125

P(s) HOSE CLAMP

33

67163

1103574

P(s) TAPER COUPLING DIAM.38 - RD 55

34

145446

1700013

1,20

m AIR HOSE 1 1/2" DIAM.38

Version 3.0

13

Outlet chamber assy.


MAT-Nr. 139499 / Old Part-Nr. 285.0400.B

14

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

AIR OUTLET CHAMBER ASSY. D=75, 4"


139499
2850400B
285.0400.B

Item Mat-Nr. Old Part-Nr Qty Unit Denomination


1

66491

2621011

1 P(s) AIR CHAMBER 120 X 120/90 DIA

146432

1803127

4 P(s) WORMSCREW M16X80 BN28

145943

1801783

4 P(s) NUT 0.5D, M16

66914

2800034

1 P(s) GASKET

144287

1251241

1 P(s) O-RING 190X5,0MM

66391

2900182

1 P(s) CIRCULAR NOZZLE 75DIA

143719

1100367

1 P(s) ANGLE 45 11/2"

67406

1103578

1 P(s) CONNECTING NIPPLE 1 1/2"-RD 55

66476

2900188

4 P(s) HOLENUT M16

Version 3.0

15

Base plate assy.


MAT-Nr. 139451 / Old Part-Nr. 285.0071.A

16

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

BASE PLATE ASSY.


139451
2850071A
285.0071.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139447

2850066

1 P(s) BASE PLATE

139448

2850067

2 P(s) RIB

145857

1801103

12 P(s) HEXAGONAL CYLINDER SCREW M12x35

66662

1801905

12 P(s) SPRING WASHER M12

139449

2850068

2 P(s) RIB

145857

1801103

2 P(s) HEXAGONAL CYLINDER SCREW M12x35

66662

1801905

2 P(s) SPRING WASHER M12

139450

2850069

4 P(s) SHACKLE

145875

1801219

8 P(s) HEX. SOCKET AGONAL SCREW

10

67293

1801906

8 P(s) SPRING WASHER M16

11

66890

2600070

4 P(s) GUIDE PINION D=15x28

12

146899

2800062

4 P(s) CLAMPING PIECE

13

145656

1800275

4 P(s) HEXAGONAL SCREW M10x30

14

67131

1801904

4 P(s) SPRING WASHER M10

15

139472

2850182

1 P(s) COVERING

16

145630

1800244

2 P(s) HEXAGONAL SCREW M8x12

17

66661

1801903

2 P(s) SPRING WASHER M8

Version 3.0

17

Tension spindle assy.


MAT-Nr. 66531 / Old Part-Nr. 263.0008.A

18

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.
Old Part- Nr.
Assembly - Drawing:

TENSION SPINDLE ASSY.


66531
2630008A
263.0008.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139051

2630009

1 P(s) SPINDLE

144222

1200282

1 P(s) GASKET RING

144226

1200305

1 P(s) GASKET RING

144397

1360172

1 P(s) BALL BEARING

139052

2630012

1 P(s) RADIAL INSERT BALL BEARING

144143

1104002

1 P(s) GREASE NIPPLE M6

144396

1360171

1 P(s) GLISSA BEARING DIAM.25/32X20

144243

1250143

1 P(s) GACO O-RING

139470

2850157

1 P(s) SUPPORT NUT

10

146055

1802322

1 P(s) HEADLESS SET SCREW

11

146908

2850117

1 P(s) RUBBER PLATE

12

139053

2630013

1 P(s) SHAFT GUARD

Version 3.0

19

Dosing cover assy.


MAT-Nr. 139054 / Old Part-Nr. 2630016.B

42 44 43 15 6 8 11 10 8 9

Aliva-263

13
14
12
16
17
48
47
46
19

22,23
21
20

25
24

30
31
29

18

28

38
34

27

35
32
36
33
37
1
39
41
40
3 5 4

20

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

DOSING COVER ASSY.


139054
2630016C
263.0016.C

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139466

139466

1 P(s) UPPER FLANGE

66890

66890

4 P(s) GUIDE PINION D=15x28

66875

66875

4 P(s) CLAMPING PIECE

145656

145656

4 P(s) HEXAGONAL SCREW M10x30

67131

67131

4 P(s) SPRING WASHER M10

139460

139460

2 P(s) HOPPER SUPPORT, REAR

139461

139461

1 P(s) HOPPER SUPPORT FRONT

145655

145655

10 P(s) HEXAGONAL SCREW M10x25

145656

146072

2 P(s) HEXAGONAL SCREW M10x30

10

146072

146072

3 P(s) WORMSCREW W/INSIDEHEX. M10x16 W/PEG

11

67131

67131

12 P(s) SPRING WASHER M10

12

142714

142714

13

145611

145611

14

136109

136109

2 P(s) WASHER M6

15

136112

1801850

2 P(s) STOP NUT

16

83844

83844

2 P(s) KEY RING

17

146103

146103

2 P(s) COTTER PIN DOUBLE DIAM.4

18

66696

66696

1 P(s) GASKET

19

106981

106981

1 P(s) EXHAUST ASSY.

20

139055

139055

1 P(s) EXHAUST

21

97012

97012

1 P(s) EXHAUST COATING AL-263

22

146160

146160

4 P(s) SCREW

23

145655

145655

4 P(s) HEXAGONAL SCREW M10x25

24

145507

145507

0,20 m

CHAIN DIAM.4X26

2 P(s) HEXAGONAL SCREW M6x16

0,65 m

HOSE HELIFLAT M D=101

25

67035

67035

1 P(s) CLIP HY-GEAR 54 NR.5064 67-114MM

27

139056

139056

1 P(s) GASKET PLATE

28

73329

73329

1 P(s) HOPPER SEAL

29

139459

139459

1 P(s) CLAMP FLANGE

30

145631

145631

14 P(s) HEXAGONAL SCREW M8x25

31

145970

145970

14 P(s) WASHER M8

32

139057

139057

1 P(s) AIR CONNECTION PIPE

33

146905

146905

1 P(s) GASKET

34

145666

145666

4 P(s) SPRING WASHER M10X90 BN 56 KL.8.8

35

67131

67131

4 P(s) SPRING WASHER M10

Version 3.0

21

Aliva-263

42 44 43 15 6 8 11 10 8 9

13
14
12
16
17
48
47
46
19

22,23
21
20

25
24

30
31
29

18

28

38
34

27

35
32
36
33
37
1
39
41
40
3 5 4

22

Version 3.0

Aliva-263

Designation:
MAT-Nr.:
Part- Nr.:
Assembly - Drawing:

DOSING COVER ASSY.


139054
2630016C
263.0016.C

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


36

143684

143684

1 P(s) ELBOW 11/2"

37

67406

67406

1 P(s) CONNECTING NIPPLE 1 1/2"-RD 55

38

139467

139467

1 P(s) LINCH BOLT

39

146510

146510

2 P(s) WASHER D=13/45X4

40

145682

145682

2 P(s) HEXAGONAL SCREW M12x20

41

66662

66662

2 P(s) SPRING WASHER M12

42

139058

139058

2 P(s) HOOK

43

145656

145656

2 P(s) HEXAGONAL SCREW M10x30

44

145957

145957

2 P(s) STOP NUT M10

46

106982

106982

2 P(s) CLAMPING PIECE

47

67131

67131

2 P(s) SPRING WASHER M10

48

145656

145656

2 P(s) HEXAGONAL SCREW M10x30

Version 3.0

23

Chassis assy.
MAT-Nr. 139061 / Old Part-Nr. 263.0050.A

24

Version 3.0

Aliva-263

Aliva-263

Designation:
Material_Nr.:
Old Part- Nr.:
Assembly - Drawing:

CHASSIS ASSY.
139061
2630050A
263.0050.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

67062

67062

2 P(s) WHEELSHAFT M24

67229

67229

2 P(s) TIREWHEEL ASS'Y D=420

139440

139440

1 P(s) BEARING BUSH

144080

144080

1 P(s) GREASE NIPPLE G 1/8"

145689

145689

4 P(s) HEXAGONAL SCREW M12x50

66662

66662

4 P(s) SPRING WASHER M12

145936

145936

4 P(s) NUT M12

82319

82319

1 P(s) PIVOT PIN

145996

145996

1 P(s) SECURING RING D=45 DIN 471

10

144222

144222

1 P(s) GASKET RING

11

139439

139439

1 P(s) WASHER

12

82316

82316

1 P(s) FRONTSHAFT

13

67229

67229

2 P(s) TIREWHEEL ASS'Y D=420

14

67079

67079

1 P(s) HEXAGONAL SCREW M16x100

15

145937

145937

2 P(s) NUT M16

16

82318

82318

1 P(s) BOLT

17

145973

145973

2 P(s) WASHER M24

18

146025

146025

2 P(s) SPLINT PIN

19

138879

138879

1 P(s) TOW BAR

20

138880

138880

1 P(s) LATCH

21

66924

66924

2 P(s) HEXAGONAL CYLINDER SCREW M8x20

22

145934

145934

2 P(s) NUT M8

Version 3.0

25

Skid assy.
MAT-Nr. 139062 / Old Part-Nr. 263.0055.B

26

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

SKID ASSY.
139062
2630055B
263.0055.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139063

2630056

1 P(s) SKID

145981

1801908

2 P(s) SPRING WASHER M24

145759

1800637

2 P(s) HEXAGONAL SCREW M24x50

145689

1800438

2 P(s) HEXAGONAL SCREW M12x50

66662

1801905

2 P(s) SPRING WASHER M12

145936

1801768

2 P(s) NUT M12

Version 3.0

27

Electric motor assy. 400V 50/60Hz, 440V 60Hz


MAT-Nr. 139064 / Old Part-Nr. 263.0060.A

28

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

ELECTRIC MOTOR ASSY. 400V 50/60HZ, 440V 60HZ


139064
2630060A
263.0060.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

143247

143247

1 P(s) ELECTRIC MOTOR TE160M 5/7,5kW,380-425V50/60HZ,440V60HZ

142959

142959

2 P(s) CABLE SHOE PG 21

145716

145716

4 P(s) HEXAGONAL SCREW M16x60

67293

67293

4 P(s) SPRING WASHER M16

145937

145937

4 P(s) NUT M16

138997

138997

1 P(s) ELASTIC COUPLING

144346

144346

1 P(s) SPUR OF GEAR RING ELASTOMER

Version 3.0

29

Electric motor assy. 220V 50/60Hz


MAT-Nr. 139093 / Old Part-Nr. 263.0242.A

30

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

ELECTRIC MOTOR ASSY. 220V 50/60HZ


139093
2630242A
263.0242.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

143249

143249

1 P(s) ELECTRIC MOTOR TE160M 5/7, 5kW, 220V 50/60HZ

142959

142959

2 P(s) CABLE SHOE PG 21

145716

145716

4 P(s) HEXAGONAL SCREW M16x60

67293

67293

4 P(s) SPRING WASHER M16

145937

145937

4 P(s) NUT M16

138997

138997

1 P(s) ELASTIC COUPLING

144346

144346

1 P(s) SPUR OF GEAR RING ELASTOMER

Version 3.0

31

Compressed air drive assy.


MAT-Nr. 139117 / Old Part-Nr. 263.0515.B

32

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

COMPRESSED AIR DRIVE ASSY.


139117
2630515B
263.0515.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

106223

1380121

P(s) PISTON AIR DRIVE

145857

1801103

P(s) HEXAGONAL CYLINDER SCREW M12x35

66662

1801905

P(s) SPRING WASHER M12

143698

1100237

P(s) ANGLE

138941

2600088

P(s) COUPLER, MALE THREADED DIAM.32 1 1/4"

145443

1700008

67054

1103573

P(s) TAPER COUPLING 14/32x46

67053

1050124

P(s) HOSE CLAMP DIAM.44-48

66759

1103577

P(s) CONNECTING NIPPLE R5/4"xRD46

10

143735

1100450

P(s) T-PIECE

11

143839

1101641

P(s) REDUCTION NIPPLE 1"-3/4"

12

116240

1100265

P(s) ANGLE

13

67059

1103585

P(s) GATE VALVE 3/4"

14

116235

1103588

P(s) CONNECTING NIPPLE 3/4"-3/4"

15

139039

2621604

P(s) SUPPORT

16

145631

1800247

P(s) HEXAGONAL SCREW M8x25

17

66661

1801903

P(s) SPRING WASHER M8

18

145934

1801766

P(s) NUT M8

19

139040

2621605

P(s) BASE

20

142887

1050081

P(s) U-BOLT

21

144040

1103173

P(s) DOUBLE NIPPLE

22

143699

1100238

P(s) ANGLE

23

143950

1102861

P(s) GF 529A EXTENSION 1 1/2"

24

144431

1380076

P(s) OILER 1 1/2"

25

138994

2620152

P(s) LUBRICANT PUMP CONNECTOR

26

66763

1380075

P(s) SEPARATOR 1 1/2"

27

143942

1102434

P(s) SCREW CONNECTION 1 1/2"

28

143950

1102861

P(s) GF 529A EXTENSION 1 1/2"

29

143665

1100007

P(s) ELBOW 1 1/2 VERZ.

30

146733

2602030

P(s) BALL VALVE ASSY. 11/2"

31

144042

1103177

P(s) DOUBLE NIPPLE GF530 11/2-120 GALVAN.

32

143738

1100473

P(s) T-PIECE

33

144046

1103192

P(s) PIPE NIPPLE 2" - 80

34

139497

2850394

P(s) SUPPORTPLATE

35

145656

1800275

P(s) HEXAGONAL SCREW M10x30

0,42 m

AIR HOSE DIAM.32/48

Version 3.0

33

Aliva-263

34

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

COMPRESSED AIR DRIVE ASSY.


139117
2630515B
263.0515.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


36

67131

1801904

P(s) SPRING WASHER M10

37

145935

1801767

P(s) NUT M10

38

139496

2850393

P(s) SHIMPLATE

39

142891

1050091

P(s) U-BOLT

40

143698

1100237

P(s) ANGLE

41

143664

1100006

P(s) ELBOW 1 1/4"

42

138995

2620154

P(s) EXHAUST DISTRIBUTOR

43

138929

2550023

P(s) SILENCER

44

138996

2620156

P(s) FLEX. COUPLING ASSY.

45

144346 1340048 M

P(s) SPUR OF GEAR RING ELASTOMER

46

144070

1103586

P(s) GATE VALVE 1 1/4" BRONZE

47

143891

1101908

P(s) DOUBLE NIPPLE 1 1/4" ZINCKED

Version 3.0

35

Control cabinet assy. 400/440V 50/60Hz (BASIC)


MAT-Nr. 139121 / Old Part-Nr. 263.0570.C

36

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

CONTROLLCABINET ASSY.400/440V 50/60HZ (BASIC)


139121
2630570C
263.0570.C

Item MAT-Nr. Old Part-Nr Qty

Unit

Denomination

P(s)

CONTROLCABINET ASSY. BASIC WITHOUT THERMOFUSE

146756

143588 1072441 M

P(s)

THERMOFUSE ZB32-16 10-16A/400V

143588 1072441 M

P(s)

THERMOFUSE ZB32-16 10-16A/400V

143594 1072447 M

P(s)

THERMOFUSE ZB12-1 400V

138884 2521124 M

P(s)

SOCKET TO VIBRATING HOPPER

129658 2621406 M

P(s)

SOCKET TO AL-403.05

139123

P(s)

ELECTRIC DIAGRAM AL-263 BASIC

2630573

2630572

Version 3.0

37

Control cabinet assy. 220V 50/60Hz (BASIC)


MAT-Nr. 139122 / Old Part-Nr. 263.0571.C

38

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

CONTROLCABINET ASSY. 220V 50/60HZ (BASIC)


139122
2630571C
263.0571.C

Item MAT-Nr. Old Part-Nr Qty

Unit

Denomination

146756

2630573

P(s)

CONTROLCABINET ASSY. BASIC WITHOUT THERMOFUSE

143589

1071618

P(s)

THERMOFUSE ZB 32-24 (220V)

143591

1071619

P(s)

THERMOFUSE ZB32-32 (220V)

143595

1071869

P(s)

THERMOFUSE ZB 12-1.6 (220V)

138884 2521124 M

P(s)

SOCKET TO VIBRATING HOPPER

129658 2621406 M

P(s)

SOCKET TO AL-403.05

139123

P(s)

ELECTRIC DIAGRAM AL-263 BASIC

2630572

Version 3.0

39

Control cabinet assy. 400/440V 50/60Hz (EXTENDED)


MAT-Nr. 139124 / Old 263.0575.C

40

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

CONTROLCABINET ASSY. 400/440V 50/60HZ (EXTENDED)


139124
2630575C
263.0575.C

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

146757

2630578

P(s) CONTROL CABINET EXTENDED WITHOUT THERMOFUSE

143588 1072441 M

P(s) THERMOFUSE ZB32-16 10-16A/400V

143588 1072441 M

P(s) THERMOFUSE ZB32-16 10-16A/400V

143594 1072447 M

P(s) THERMOFUSE ZB12-1 400V

94917

2465057 M

P(s) SOCKET 7PH, CODED

138884 2521124 M

P(s) SOCKET TO VIBRATING HOPPER

129658 2621406 M

P(s) SOCKET TO AL-403.05

143464 1072298 M

P(s) COUPLER HANDLE NZM1 TO 1072213

139125

P(s) ELECTRIC DIAGRAM (EXTENDED)

2630577

Version 3.0

41

Control cabinet assy. 200/220V 50/60Hz (EXTENDED)


MAT-Nr. 156070 / Old Part-Nr. 263.0576.C

42

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

CONTROLCABINET ASSY. 200/220V 50/60HZ (EXTENDED)


156070
2630576C
263.0576.C

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

146757

2630578

P(s) CONTROL CABINET EXTENDED WITHOUT THERMOFUSE

143589

1072442

P(s) THERMOFUSE ZB 32-24 (220V)

143591

1072444

P(s) THERMOFUSE ZB32-32 (220V)

143595

1072448

P(s) THERMOFUSE ZB 12-1.6 (220V)

94917

2465057 M

P(s) SOCKET 7PH, CODED

138884 2521124 M

P(s) SOCKET TO VIBRATING HOPPER

129658 2621406 M

P(s) SOCKET TO AL-403.05

143464 1072298 M

P(s) COUPLER HANDLE NZM1 TO 1072213

139125

P(s) ELECTRIC DIAGRAM (EXTENDED)

2630577

Version 3.0

43

Rotor structure 25L assy.


MAT-Nr. 139066 / Old Part-Nr. 263.0080.B

44

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

ROTOR STRUCTURE 25 L ASSY.


139066
2630080B
263.0080.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
20
21
22
23
24
25

139067

2630082
119072 2630083 M
145828 1801062
66470

2851052 M

66461

2851053 M
152370 2850106 M
66803 1380265 M
66441
139068

2850331

1 P(s) LOWER GASKET PLATE WITH QUICK CONNECTION/LUBRATING


1 P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6
2 P(s) HEXAGONAL CYLINDER SCREW M8x16
1 P(s) GASKET PLATE LOWER WITH SCREW CONNECTION/ LUBRATING
1 P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G
1 P(s) GASKET PLATE LOWER WITH SCREWED ELBOW / LUBRATING P
1 P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6
1 P(s) ROTOR 25 LT ASSY.

2630085
119072 2630083 M
145828 1801062
66471 2851055 M

1 P(s) UPPER GASKET PLATE WITH QUICK CONNECTION / LUBRATING


1 P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6

66461

1 P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G


1 P(s) GASKET PLATE UPPER WITH SCREWED ELBOW / LUBRATING PU

2851053 M
152369 2850109 M
66803 1380265 M
139452
145688
66662
145696
66662
139069

2 P(s) HEXAGONAL CYLINDER SCREW M8x16


1 P(s) GASKET PLATE UPPER WITH SCREW CONNECTION / LUBRATING

2850072

1 P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6


1 P(s) SUPPORT FOR UPPER FLANGE FRONT

1800437
1801905

7 P(s) HEXAGONAL SCREW M12x50


7 P(s) SPRING WASHER M12

1800446
1801905

4 P(s) HEXAGONAL SCREW M12x70


4 P(s) SPRING WASHER M12

2630086

3 P(s) FOOT PIECE LONG

Version 3.0

45

Rotor 25L assy.


MAT-Nr. 66441 / Old Part-Nr. 285.0331.C

Aliva-263

12
6
4

8
10
11
7
9
3
2

2
3
4
6
5
46

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:
Item MAT-Nr. Old Part-Nr

ROTOR 25 LT ASSY.
66441
2850331C
285.0331.C
Qty Unit Denomination

66280

2850332

P(s) ROTOR 25 LT

66931

2850058

P(s) GASKET

66898

2850052

P(s) ROTOR PLATE

71400

2850075

P(s) SUPPORTING RING

145829

1801064

P(s) HEXAGONAL CYLINDER SCREW M8x25

66661

1801903

P(s) SPRING WASHER M8

76865

2850053

P(s) FLANGE

76864

1802801

P(s) RING SCREW

145936

1801768

P(s) NUT M12

10

145656

1800275

P(s) HEXAGONAL SCREW M10x30

11

67131

1801904

P(s) SPRING WASHER M10

12

145830

1801065

P(s) HEXAGONAL CYLINDER SCREW M8x30

Version 3.0

47

Rotor structure 16L assy.


MAT-Nr. 139088 / Old Part-Nr. 263.0202.B

48

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

ROTOR STRUCTURE 16 L ASSY.


139088
2630202B
263.0202.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
20
21
22
23
24
25

139067

2630082
119072 2630083 M
145828 1801062

1
1

P(s) LOWER GASKET PLATE W ITH QUICK CONNECTION/LUBRATING


P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6

2
1

P(s) HEXAGONAL CYLINDER SCREW M8x16


P(s) GASKET PLATE LOWER W ITH SCREW CONNECTION/ LUBRATIN

1
1

P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G


P(s) GASKET PLATE LOWER W ITH SCREW ED ELBOW / LUBRATING P

1
1

P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6


P(s) ROTOR ASSY 16 L

2630085
119072 2630083 M
145828 1801062
66471 2851055 M

1
1

P(s) UPPER GASKET PLATE WITH QUICK CONNECTION / LUBRATING


P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6

2
1

P(s) HEXAGONAL CYLINDER SCREW M8x16


P(s) GASKET PLATE UPPER WITH SCREW CONNECTION / LUBRATIN

66461

1
1

P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G


P(s) GASKET PLATE UPPER WITH SCREWED ELBOW / LUBRATING P

2630206

1
1

P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6


P(s) LOCKING SUPOORT/FRONT

1800437
1801905

7
7

P(s) HEXAGONAL SCREW M12x50


P(s) SPRING WASHER M12

1800446
1801905

4
4

P(s) HEXAGONAL SCREW M12x70


P(s) SPRING WASHER M12

2630210

P(s) FOOT PIECE SHORT

66470

2851052 M

66461

2851053 M
152370 2850106 M
66803 1380265 M
66529
139068

2630204

2851053 M
152369 2850109 M
66803 1380265 M
66530
145688
66662
145696
66662
66537

Version 3.0

49

Rotor 16L assy.


MAT-Nr. 66529 / Old Part-Nr. 263.0204.B

Aliva-263

12
6
4

8
10
11
7
9
3
2

2
3
4
6
5

50

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

ROTOR ASSY 16 L
66529
2630204B
263.0204.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

76872

2630205

1 P(s) ROTOR 16 L WITH GUIDE PIN

66931

2850058

2 P(s) GASKET

66898

2850052

2 P(s) ROTOR PLATE

71400

2850075

2 P(s) SUPPORTING RING

145829

1801064

2 P(s) HEXAGONAL CYLINDER SCREW M8x25

66661

1801903

4 P(s) SPRING WASHER M8

76865

2850053

1 P(s) FLANGE

76864

1802801

1 P(s) RING SCREW

145936

1801768

1 P(s) NUT M12

10

145656

1800275

4 P(s) HEXAGONAL SCREW M10x30

11

67131

1801904

4 P(s) SPRING WASHER M10

12

145830

1801065

2 P(s) HEXAGONAL CYLINDER SCREW M8x30

Version 3.0

51

Rotor structure 10L assy.


MAT-Nr. 139103 / Old Part-Nr. 263.0402.C

52

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Part- Nr.:
Assembly - Drawing:

ROTOR 10 L ASSY.
139103
2630402C
263.0402.C

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139067

119072 2630083 M

1 P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6

145828

1801062

2 P(s) HEXAGONAL CYLINDER SCREW M8x16

66470

2851052 M

1 P(s) GASKET PLATE LOWER WITH SCREW CONNECTION

66461

2851053 M

1 P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G

152370 2850106 M

1 P(s) GASKET PLATE LOWER WITH SCREWED ELBOW

66803

1380265 M

1 P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6

72175

2630404

1 P(s) ROTOR 10 L ASSY.

139068

2630085

1 P(s) UPPER GASKET PLATE WITH QUICK CONNECTION

10

119072 2630083 M

1 P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6

11

145828

1801062

2 P(s) HEXAGONAL CYLINDER SCREW M8x16

12

66471

2851055 M

1 P(s) GASKET PLATE UPPER WITH SCREW CONNECTION

13

66461

2851053 M

1 P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G

14

152369 2850109 M

1 P(s) GASKET PLATE UPPER WITH SCREWED ELBOW

15

66803

1380265 M

1 P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6

20

66530

2630206

1 P(s) LOCKING SUPOORT/FRONT

21

145688

1800437

7 P(s) HEXAGONAL SCREW M12x50

22

66662

1801905

7 P(s) SPRING WASHER M12

23

145696

1800446

4 P(s) HEXAGONAL SCREW M12x70

24

66662

1801905

4 P(s) SPRING WASHER M12

25

84379

2630208

1 P(s) SPACER

26

66537

2630210

3 P(s) FOOT PIECE SHORT

2630082

1 P(s) LOWER GASKET PLATE WITH QUICK CONNECTION

Version 3.0

53

Rotor 10L assy.


MAT-Nr. 72175 / Old Part-Nr. 263.0404.B

Aliva-263

12
6
4
3
2

8
10
11
7
9

2
3
4
6
5

54

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:
Item MAT-Nr. Old Part-Nr

ROTOR 10 L ASSY.
72175
2630404B
263.0404.B
Qty Unit Denomination

139104

2630405

P(s) ROTOR 10L WITH GUIDE PIN AND ROTATION ARROW

146755

2630407

P(s) GASKET 498X180X0.8MM HOLS 85MM

89437

2630409

P(s) ROTOR PLATE D=498X10MM

71400

2850075

P(s) SUPPORTING RING

145829

1801064

P(s) HEXAGONAL CYLINDER SCREW M8x25

66661

1801903

P(s) SPRING WASHER M8

139445

2850054

P(s) FLANGE

76864

1802801

P(s) RING SCREW

145936

1801768

P(s) NUT M12

10

66658

1800432

P(s) HEXAGONAL SCREW M12x30

11

66662

1801905

P(s) SPRING WASHER M12

12

145830

1801065

P(s) HEXAGONAL CYLINDER SCREW M8x30

Version 3.0

55

Hose rotor structure 16L assy.


MAT-Nr. 139109 / Old Part-Nr. 263.0422.B

56

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

HOSE ROTOR 16 L ASSY.


139109
2630422B
263.0422.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139067

119072 2630083 M

1 P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6

145828

1801062

2 P(s) HEXAGONAL CYLINDER SCREW M8x16

66470

2851052 M

1 P(s) GASKET PLATE LOWER WITH SCREW CONNECTION

66461

2851053 M

1 P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G

152370 2850106 M

1 P(s) GASKET PLATE LOWER WITH SCREWED ELBOW

66803

1380265 M

1 P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6

139110

2630424

1 P(s) HOSE ROTOR 16 L ASSY.

139068

2630085

1 P(s) UPPER GASKET PLATE WITH QUICK CONNECTION

10

119072 2630083 M

1 P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6

11

145828

1801062

2 P(s) HEXAGONAL CYLINDER SCREW M8x16

12

66471

2851055 M

1 P(s) GASKET PLATE UPPER WITH SCREW CONNECTION

13

66461

2851053 M

1 P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G

14

152369 2850109 M

1 P(s) GASKET PLATE UPPER WITH SCREWED ELBOW

15

66803

1380265 M

1 P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6

20

139452

2850072

1 P(s) SUPPORT FOR UPPER FLANGE FRONT

21

145688

1800437

7 P(s) HEXAGONAL SCREW M12x50

22

66662

1801905

7 P(s) SPRING WASHER M12

23

145696

1800446

4 P(s) HEXAGONAL SCREW M12x70

24

66662

1801905

4 P(s) SPRING WASHER M12

25

139069

2630086

3 P(s) FOOT PIECE LONG

2630082

1 P(s) LOWER GASKET PLATE WITH QUICK CONNECTION

Version 3.0

57

Hose rotor 16L assy.


MAT-Nr. 139110 / Old Part-Nr. 263.0424.B

Aliva-263

12
6
4
3

8
10
11
7
9

3
4
6
5
58

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

HOSE ROTOR 16 L ASSY.


139110
2630424B
263.0424.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139111

2630425

1 P(s) HOSE ROTOR WITH GUIDE PIN AND ROTATION ARROW

66945

2600526

10 P(s) HOSE-INSERT

89437

2630409

2 P(s) ROTOR PLATE D=498X10MM

71400

2850075

2 P(s) SUPPORTING RING

145829

1801064

2 P(s) HEXAGONAL CYLINDER SCREW M8x25

66661

1801903

4 P(s) SPRING WASHER M8

139445

2850054

1 P(s) FLANGE

76864

1802801

1 P(s) RING SCREW

145936

1801768

1 P(s) NUT M12

10

66658

1800432

2 P(s) HEXAGONAL SCREW M12x30

11

66662

1801905

2 P(s) SPRING WASHER M12

12

145830

1801065

2 P(s) HEXAGONAL CYLINDER SCREW M8x30

Version 3.0

59

Hose rotor structure 10L assy.


MAT-Nr. 139106 / Old Part-Nr. 263.0412.A

Aliva-263

15

(14)

13

(12)

10 9
11

3
2

(4)

(6)

21
22

20
23
24
25
26
60

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

HOSEROTOR STRUCTURE 10L


139106
2630412A
263.0412.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139067

2630082

119072

2630083 M

145828

1801062

66470

2851052 M

1 P(s) GASKET PLATE LOWER WITH SCREW CONNECTION

66461

2851053 M

1 P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G

152370

2850106 M

1 P(s) GASKET PLATE LOWER WITH SCREWED ELBOW

66803

1380265 M

1 P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6

92430

2630414

1 P(s) HOSEROTOR ASSY. 10L

139068

2630085

1 P(s) UPPER GASKET PLATE WITH QUICK CONNECTION

10

119072

2630083 M

11

145828

1801062

12

66471

2851055 M

1 P(s) GASKET PLATE UPPER WITH SCREW CONNECTION

13

66461

2851053 M

1 P(s) SCREW CONNCTION NIPPLE / LUBRATING PUMP M12X1.5 M G

14

152369

2850109 M

1 P(s) GASKET PLATE UPPER WITH SCREWED ELBOW

15

66803

1380265 M

1 P(s) SCREW CONNECTION ELBOW / LUBRATING PUMP M8X1 / M6

20

66530

2630206

1 P(s) LOCKING SUPOORT/FRONT

21

145692

1800442

7 P(s) HEXAGONAL SCREW M12x60

22

66662

1801905

7 P(s) SPRING WASHER M12

23

145700

1800450

4 P(s) HEXAGONAL SCREW M12x80

24

66662

1801905

4 P(s) SPRING WASHER M12

25

92431

2630209

1 P(s) SPACER FOR HOSE ROTOR 10L

26

66537

2630210

3 P(s) FOOT PIECE SHORT

1 P(s) LOWER GASKET PLATE WITH QUICK CONNECTION


1 P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6
2 P(s) HEXAGONAL CYLINDER SCREW M8x16

1 P(s) QUICK CONNECTION NIPPLE/LUBRANTING PUMP D=6 / M6


2 P(s) HEXAGONAL CYLINDER SCREW M8x16

Version 3.0

61

Hose rotor 10L assy.


MAT-Nr. 92430 / Old Part-Nr. 263.0414.A

Aliva-263

12
6
4
3

8
10
11
7
9

3
4
6
5
62

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:
Item MAT-Nr. Old Part-Nr

HOSEROTOR ASSY. 10L


92430
2630414A
263.0414.A
Qty Unit Denomination

139107

2630415

P(s) HOSE ROTOR 10L WITH GUIDE PIN AND ROTETION ARROW

66925

2600506

10

P(s) HOSE INSERT

89437

2630409

P(s) ROTOR PLATE D=498X10MM

71400

2850075

P(s) SUPPORTING RING

145829

1801064

P(s) HEXAGONAL CYLINDER SCREW M8x25

66661

1801903

P(s) SPRING WASHER M8

139445

2850054

P(s) FLANGE

76864

1802801

P(s) RING SCREW

145936

1801768

P(s) NUT M12

10

66658

1800432

P(s) HEXAGONAL SCREW M12x30

11

66662

1801905

P(s) SPRING WASHER M12

12

145830

1801065

P(s) HEXAGONAL CYLINDER SCREW M8x30

Version 3.0

63

Vibrating hopper 200/220/400V 50Hz


MAT-Nr. 139075 / Old Part-Nr. 263.0110.C

Aliva-263

8
7

6
3
4
2

64

Version 3.0

Aliva-263

Designation:
Material-Nr.
Old Part- Nr.:
Assembly - Drawing:

VIBRATING HOPPER 200/220/400V 50HZ


139075
2630110C
263.0110.C

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139076

2630112

1 P(s) FILLING HOPPER ASSY.

139082

2630135

1 P(s) VIBRATING HOPPER ASSY. 230/400V 50HZ

102344 1071826 M

1 P(s) VIBRATING MOTOR MVSI 3/500-S90

138951 2600341 M

1 P(s) CABLE GD 4X2,5 MM2

138888 2521133 M

1 P(s) SOCKET TO FILLING HOPPER

145694

1800444

4 P(s) HEXAGONAL SCREW M12x65

145958

1801853

4 P(s) STOP NUT M12

102755 2630160 M

1 P(s) CANVAS COVER AL 263

139083

1 P(s) SCREEN TOP ASSY.

2630140

Version 3.0

65

Vibrating hopper 220/400/440V 60Hz


MAT-Nr. 139090 / Old Part-Nr. 263.0232.C

Aliva-263

8
7

6
3
4
2

66

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

VIBRATING HOPPER 220/400/440V 60HZ


139090
2630232C
263.0232.C

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139076

2630112

1 P(s) FILLING HOPPER ASSY.

139091

2630233

1 P(s) VIBRATING MOTOR ASSY. 230/400/440V 60HZ

143250

1071880 M

1 P(s) VIBRATING MOTOR MVSI 3/500-S90 220-277/380-480V 60HZ

138951

2600341 M

1 P(s) CABLE GD 4X2,5 MM2

138888

2521133 M

1 P(s) SOCKET TO FILLING HOPPER

145694

1800444

4 P(s) HEXAGONAL SCREW M12x65

145958

1801853

4 P(s) STOP NUT M12

102755

2630140

1 P(s) SCREEN TOP ASSY.

139083

2630140

1 P(s) SCREEN TOP ASSY.

Version 3.0

67

Vibrating hopper Air


MAT-Nr. 139119 / Old Part-Nr. 263.0530.B

Aliva-263

10

9
8

7
3
4
6

68

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

VIBRATING HOPPER AIR


139119
2630530B
263.0530.B

Item MAT-Nr. Old Part-Nr Qty Unit

Denomination

139076

2630112

1 P(s)

FILLING HOPPER ASSY.

139042

2621615

1 P(s)

AIR VIBRATOR SET NTP 48B

144485

1380316 M

1 P(s)

PISTON AIR VIBRATOR

144115

1103841 M

1 P(s)

BALL COCK 1/2" IT/IT

95564

1700004 M

2 ,50 m WATER HOSE D=13/21

142882

1050049 M

2 P(s)

HOSE CLAMP 20/23

145684

1800433

4 P(s)

HEXAGONAL SCREW M12x35

145958

1801853

4 P(s)

STOP NUT M12

102755

2630160 M

1 P(s)

CANVAS COVER AL 263

10

139083

2630140

1 P(s)

SCREEN TOP ASSY.

Version 3.0

69

Filling hopper assy.


MAT-Nr. 139076 / Old Part-Nr. 263.0112.A

70

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

FILLING HOPPER ASSY.


139076
2630112A
263.0112.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139077

2630113

1 P(s) HOPPER

71974

1300133

3 P(s) BUFFER D=70X45 M10-IG 55SHORE

145654

1800273

3 P(s) HEXAGONAL SCREW M10x20

145971

1801876

3 P(s) WASHER M10

139080

2630132

2 P(s) PIN WITH SHAFT

125652

2630127

1 P(s) OUTLET TUBE

145655

1800274

4 P(s) HEXAGONAL SCREW M10x25

145957

1801852

4 P(s) STOP NUT M10

139078

2630130

1 P(s) SUPPORT RIGHT

10

145632

1800248

3 P(s) HEXAGONAL SCREW M8x30

11

145970

1801875

1 P(s) WASHER M8

12

145956

1801851

3 P(s) STOP NUT M8

13

139079

2630131

1 P(s) SUPPORT LEFT

14

145632

1800248

2 P(s) HEXAGONAL SCREW M8x30

15

145956

1801851

2 P(s) STOP NUT M8

16

145739

1800611

1 P(s) HEXAGONAL SCREW M20x45

17

73680

1801879

2 P(s) WASHER M20

18

139081

2630133

4 P(s) SPACER PLATE

Version 3.0

71

Screen top assy.


MAT-Nr. 139083 / Old Part-Nr. 263.0140.B

Aliva-263

2
6
5
9
8

3
4

7
9
8
1
10

(11)

12

72

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

SCREEN TOP ASSY.


139083
2630140B
263.0140.B

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139084

2630142

1 P(s) SIEVE FRAME

146752

2630144

1 P(s) RUBBER COLLAR FOR SCREEN TOP AL-263

139085

2630145

2 P(s) CLAMP STRIP SHORT

139086

2630146

2 P(s) CLAMP STRIP LONG

146919

2900483

4 P(s) SHACKLE 25/2 X 60

146081

1802480

20 P(s) LOCKSCREW M8X30

145970

1801875

16 P(s) WASHER M8

145934

1801766

20 P(s) NUT M8

145948

1801826

20 P(s) CAP NUT M8

10

130289

2630500

1 P(s) STEEL FIBRE SIEVE

11

139087

2630150 M

12

66476

2900188

1 P(s) SIEVE 40x40


4 P(s) HOLENUT M16

Version 3.0

73

Gasketplate-lubrication device grease assy.


MAT-Nr. 139515 / Old Part-Nr. 285.1080.A

74

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

GASKETPLATE-LUBRICATION DEVICE ASSY. GREASE


139515
2851080A
285.1080.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139516

2851081

1 P(s) SUPPORT

145655

1800274

4 P(s) HEXAGONAL SCREW M10x25

67131

1801904

4 P(s) SPRING WASHER M10

144546

1380525

1 P(s) LUBRICATING PUMP ELECTRIC PICO

144166

1104103

1 P(s) LUBRICATING NIPPLE 1/4"-H2, 45

104466

1380526

2 P(s) PUMP ELEMENT

145632

1800248

3 P(s) HEXAGONAL SCREW M8x30

145956

1801851

3 P(s) STOP NUT M8

88796

2851082

1 P(s) LUBRICATIING LINE D=6x1050 KPL.

10

88793

2851083

1 P(s) LUBRICATIING LINE D=6x1700

11

92948

2630104

2 P(s) CONNECTION FOR LUBRATING LINE M10X1 ASSY.

12

92947

2630103 M

1 P(s) SPRING TO CONNECTION FOR LUBRICATING LINE

13

139472

2850182

1 P(s) COVERING

14

136111

1800245

2 P(s) HEXAGONAL SCREW M8x16

15

66661

1801903

2 P(s) SPRING WASHER M8

Version 3.0

75

Grease gun assy.


MAT-Nr. 139522 / Old Part-Nr. 285.1169.A

76

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.
Assebly - Drawing:

GREASE GUN ASSY.


139522
2851169A
285.1169.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

145233

1602981

1 P(s) GREASE GUN FOR FILLING ELECTRIC LUBRICATING PUMP

143860

1101735

1 P(s) REDUCTION SLEEVE

66556

1103584

1 P(s) CONNECTING NIPPLE 1/2"-3/4"

132101

1900025

1 P(s) GREASE CARTRIDGE

Version 3.0

77

Gasketplate Lubrication Device Air


MAT-Nr. 139118 / Old Part-Nr. 263.0525.C

Aliva-263

40
42
40

22
4
6
2

41
39

34 35 3733

36

3
1
23
24
25
26

38

5
9
8
10
13
12
11
28

29
32
31
30

20
21
19
15
18
16
14
17

78

Version 3.0

Aliva-263

Designation:
Material-Nr.
Part- Nr.:
Assembly - Drawing:
Item MAT-Nr. Old Part-Nr

GASKETPLATE-LUBRICATION DEVICE AIR


139118
2630525C
263.0525.C
Qty Unit

Denomination

139071

2630092

P(s)

SUPPORT WITH AUXILIARY TANK

145655

1800274

P(s)

HEXAGONAL SCREW M10x25

145957

1801852

P(s)

STOP NUT M10

139072

2630094

P(s)

SPACER PLATE

146890

1802957

P(s)

SPRING DOWEL D=5X12

144286

1251235

P(s)

O-RING 20.00X5MM NBR 70

139073

2630095

P(s)

GREASE PUMP DROPSA

145810

1800944 M

P(s)

HEXAGONAL CYLINDER SCREW M6x45

145979

1801902 M

P(s)

SPRING WASHER M6

10

145204

1602839

P(s)

EO-FITTING SWE10-PLM M14X1.5

11

67357

1602441

P(s)

EO-FITTING KOR 10/06-PL A3C

12

68992

1602820

P(s)

EO-SCREW CONNECTION EVGE 6-PLM-ED

13

68994

2630108

P(s)

PISTON DISTRIBUTOR 0,3 ASSY.

14

66374

2621285

P(s)

LUBRICATION LINE D=6X900

15

66455

2851076

P(s)

LUBRICATION LINE D=6X1600

16

92948

2630104

P(s)

CONNECTION FOR LUBRATING LINE M10X1 ASSY.

17

91444

1602556 M

P(s)

EO-SCREW CONNECTION

18

92947

2630103 M

P(s)

SPRING TO CONNECTION FOR LUBRICATING LINE

19

139472

2850182

P(s)

COVERING

20

136111

1800245

P(s)

HEXAGONAL SCREW M8x16

21

66661

1801903

P(s)

SPRING WASHER M8

22

144524

1380484

P(s)

PLUG WITH DIPSTICK

23

139074

2630105

P(s)

PLATE

24

145655

1800274

P(s)

HEXAGONAL SCREW M10x25

25

67131

1801904

P(s)

SPRING WASHER M10

26

145971

1801876

P(s)

WASHER M10

27

144132

1103933

P(s)

ROTARY ANGLE UNION 1/8" DIAM.4

28

145472

1700107

,00 m

RILSAN-HOSE DIAM.4/2,7

29

67089

2621622

P(s)

PNEUMATIK COMMANDE

30

145794

1800925

P(s)

CYLINDRICAL SCREW M5X16

31

145978

1801901

P(s)

SPRING WASHER M5

32

145978

1801764

P(s)

NUT M5

33

144484

1380315

P(s)

SPECIAL FILTER ASSY.

34

145794

1800925

P(s)

CYLINDRICAL SCREW M5X16

35

145978

1801901

P(s)

SPRING WASHER M5

Version 3.0

79

Aliva-263

40
42
40

22
4
6
2

41
39

34 35 3733

36

3
1
23
24
25
26

38

5
9
8
10
13
12
11
28

29
32
31
30

20
21
19
15
18
16
14
17

80

Version 3.0

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:
Item MAT-Nr. Old Part-Nr

GASKETPLATE-LUBRICATION DEVICE AIR


139118
2630525C
263.0525.C
Qty Unit

Denomination

36

145932

1801764

P(s)

NUT M5

37

144104

1103783

P(s)

STRAIGHT SCREWED CONNECTION 1/4" DIAM.4

38

144133

1103934

P(s)

ANGLE COUPLING

39

144319

1300085

,00 m

HOSE D=6/4 PU4050

40

144105

1103787

P(s)

ROTARY ANGLE UNION 1/8" DIAM.6

41

67438

1380604

P(s)

FILTER REDUCING VALVE G 1/4"

42

146344

1803017

P(s)

CYL.SCREW. W/INSIDEHEX. M4X60, ISO4762

Version 3.0

81

Grease pump
MAT-Nr. 144496 / Old Part-Nr. 138.0370.A

82

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.
Part- Nr.:
Assembly - Drawing:
Item

Part-Nr

GREASE PUMP
144496
1380370A
138.0370.A
Qty Unit Denomination

3044129

P(s) RESERVOIR

3310047

P(s) PLATE

3130137

P(s) SUCTION FILTER

3088214

P(s) SUCTION TUBE

61152

P(s) GASKET OR

3045066

P(s) FLANGE

61119

P(s) GASKET OR 3212

16157

P(s) WASHER

14076

P(s) SCREW

10

3191099

P(s) SPRING

11

61174

P(s) GASKET

12

3234163

P(s) CYLINDRICAL PLUG

13

3234155

P(s) PLUG

14

53233

P(s) GASKET DE

15

3113131

P(s) CYLINDER

16

3101140

P(s) PISTON

17

3191160

P(s) SPRING

18

3101101

P(s) PISTON

19

3045147

P(s) FLANGE

20

61107

P(s) GASKET OR 2075

21

14088

P(s) SCREW

22

041072

P(s) SUPPORT

23

3113099

P(s) CYLINDER

24

3234095

P(s) PLUG

25

3088215

P(s) TUBE

26

3084205

P(s) FITTING FOR CONE

27

3086100

P(s) CONE

28

1655505

P(s) EL. LEVEL INDICATOR

29

3079045

P(s) EXTENSION

30

3084202

P(s) OUTLET FITTING

31

61106

P(s) GASKET OR 2068

32

3235101

P(s) NUT

33

3046111

P(s) CLEVIS

34

39978

P(s) PLUG SUPPORT

35

39979

P(s) PLUG

Version 3.0

83

Aliva-263

84

Version 3.0

Aliva-263

Designation:
Material-Nr.
Part- Nr.:
Assembly - Drawing:
Item

Part-Nr

GREASE PUMP
144496
1380370A
138.0370.A
Qty Unit Denomination

36

3191098

P(s) SPRING

37

3092104

P(s) SUCTION VALVE

38

3016099

P(s) RELEASE VALVE HEAD

39

3190156

P(s) GASKET

40

3084099

P(s) FITING

41

201362

P(s) SOCKET

42

93004

P(s) COMPRESSION SLEEVE

43

91390

P(s) NUT

Version 3.0

85

Protection rag
MAT-Nr. 102755 / Old Part-Nr. 263.0160.E

Part No. 2630160


102755

86

Version 3.0

Aliva-263

Aliva-263

Version 3.0

87

Remote control assy.


MAT-Nr. 66428 / Old Part-Nr. 262.1700.C

88

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

REMOTE CONTROL ASSY.


66428
2621700C
262.1700.C

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

66848

2462215

1 P(s) REMOTE CONTROLLER ASSY.

66464

2621702

1 P(s) SOLENOID VALVE COMPL.

125653 2850396 M

1 P(s) COVER FOR SOLENOIDVALVE 2"

67194

1070998 M

1 P(s) DIAPHRAGM VALVE WITH PLUG 2" 24VDC

144044 1103189 M

2 P(s) DOUBLE NIPPLE GF530 2"-50 ZINCPLATED

139497 2850394 M

1 P(s) SUPPORTPLATE

145656 1800275 M

1 P(s) HEXAGONAL SCREW M10x30

67131

1 P(s) SPRING WASHER M10

145935 1801767 M

1 P(s) NUT M10

10

139496 2850393 M

1 P(s) SHIMPLATE

11

142891 1050091 M

1 P(s) U-BOLT

1801904 M

Version 3.0

89

Remote control 24V


MAT-Nr. 66848 / Old Part-Nr. 246.2215.B

90

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:
Item MAT-Nr. Old Part-Nr

REMOTE CONTROLLER ASSY.


66848
2462215B
246.2215.B
Qty Unit Denomination

138680

2400308

143075

1070942

156069

1070455

P(s) PENDANT SWITCH COMPL.

117004

2465136

P(s) PLUG 7PH, CODED

P(s) CARRYING STRAP ASSY.

25,00 m

CABLE 7 X 1 MM2

Version 3.0

91

Cable extension 7-poles


MAT-Nr. 91239 / Old Part-Nr. 107.1857.A

Aliva-263

Part No. 1071857


91239

Ersatzteil / Spare part


Part No. 2465136
117004
Stecker 7 P
Plug 7P

92

Version 3.0

Ersatzteil / Spare part


Part No. 2465057
94917
Steckdose 7P
Socket 7P

Aliva-263

Version 3.0

93

Steel fiber sieve


MAT-Nr. 130289 / Old Part-Nr. 263.0500.B

Part No. 2630500


130289

94

Version 3.0

Aliva-263

Aliva-263

Version 3.0

95

Sieve ME 40x40
MAT-Nr. 139087 / Old Part-Nr. 263.0150.A

Part No. 2630150


139087

96

Version 3.0

Aliva-263

Aliva-263

Version 3.0

97

Mounting set Aliva-403.5


MAT-Nr. 139115 / Old Part-Nr. 263.0495.C

98

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.:
Assembly - Drawing:

MOUNTING SET TO AL 263


139115
2630495C
263.0495.C

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

127643

1100043

2 P(s) ELBOW GF2A 3/4"

02a

116235

1103588

1 P(s) CONNECTING NIPPLE 3/4"-3/4"

02b

143982

1103051

1 P(s) DOUBLE NIPPEL

146745

2621767

1 P(s) PROTECTION PLANE

139838

4030202

1 P(s) CONNECTING HOSE AIR

Version 3.0

99

Mounting set Aliva-403.4


MAT-Nr. 139116 / Old Part-Nr. 263.0496.A

100

Version 3.0

Aliva-263

Aliva-263

Designation:
Material-Nr.:
Old Part- Nr.
Assembly - Drawing:

MOUNTING SET AL-403.4


139116
2630496A
263.0496.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

139892

4035111

1 P(s) PLUG TO SUPPLY CABLE

146746

2621768

1 P(s) PROTECTION RAG

139838

4030202

1 P(s) CONNECTING HOSE AIR

Version 3.0

101

Programm Backfilling of Tubbings


MAT-Nr. 156159 / Old Part-Nr. 263.0490.A

Aliva-263

143345

102

Version 3.0

Aliva-263

Version 3.0

103

Outriggers
MAT-Nr. 156067 / Old Part-Nr. 263.0580.A

104

Version 3.0

Aliva-263

Aliva-263

Designation:
Materialnummer:
Old Part- Nr.:
Assembly - Drawing:

OUTRIGGERS
156067
2630580A
263.0580.A

Item MAT-Nr. Old Part-Nr Qty Unit Denomination


1

156066

2630581

1 P(s) OUTRIGGERS-SUPPORT

145684

1800433

2 P(s) HEXAGONAL SCREW M12x35

145936

1801768

2 P(s) NUT M12

140148

5030158

2 P(s) STABILISER LEFT

145936

1801768

10 P(s) NUT M12

145684

1800433

10 P(s) HEXAGONAL SCREW M12x35

145936

1801768

10 P(s) NUT M12

66662

1801905

10 P(s) SPRING WASHER M12

145936

1801768

10 P(s) NUT M12

Version 3.0

105